L16€40 : "ON Buimeiq Z 10 | abed GL/1Z/S : dea
g9 1d0 YOLVNYILTV AT : M3IA papojdx3 N-988Z-) : UOISIARY

*INZWLSNIAV SIHL ONINNA ANIONT ILVL0Y LON 0d 8z &@ ~ 62
'NOILNVD Lz N

. 92 N @v
LAN N3LHOIL ANV NYNL /€ OL 2/ 6z N N
440 YOV NIHL “4V39 ONIY HLIM IaVIN SI o s
LOVLINOD TILNN HOSNIS NI QVI¥HL o/
‘310N L}

g/f%f
@/@/ | /A'_A ~

~N

1

6l

1v13d 110838

"(L12€1-1) ANNOJINOD DNIMO0T AVIUHL
3SN ANV 97/14 #2 OL L# N3LI INDYOL

V dN10UYD 310N



EXPLODED VIEW: EV ALTERNATOR CPL GB

DRAWING #: 0F3577

GROUP A

ITEM PART# QTY. DESCRIPTION
1 055173 6 SCREW HHC M8-1.25 X 20 G10.9
2 022129 6 WASHER LOCK M8-5/16
4 0E2747A 1 FAN SAE ALTERNATOR (G/B)
5 0A3870 1 KEY SQ 3/8 X 1-9/16 STEEL
6 0A3009 1 HUB DRIVE 390 SAE GB
7 0F5564D 1 RTR 390 100KB3 GB SAE TECHUM
0F5563D 1 RTR 390 130KB4 GB SAE TECHUM
0A3881D 1 RTR 390 80GB BR BRLSS
0A3881B 1 RTR 390 80GB 1P BRLSS
0A3882B 1 RTR 390 100GB 1P BRLSS
0A3883B 1 RTR 390 125GB 1P BRLSS
8* 052624 1 BEARING BALL 6212 SEALED
9 0A5580 4 SCREW HHC M14-2.0 X 140 G8.8
10 0A1633 4 WASHER 390 SAE ALT.
11 0F7024J 1 STR-390-80LB3 SAE
0F7351 1 STR 390 130 GB4 CPL
0F7349 1 STR 390 80 AB3 CPL
0F7348 1 STR 390 100 AB3 CPL
0F7350 1 STR 390 130 AB4 CPL
0F7024D 1 ASSY STR 390 80KB3 SAE
12 068113 1 CARRIER REAR BRG 15"
13 022392 2 PIN DOWEL 1/2 X 1-1/4
14 043123 4 WASHER LOCK M14
15 051779 4 NUT HEX M14-2.0 G8 YEL CHR
16 052259 2 WASHER FLAT M12
17 051769 3 WASHER LOCK M12
18 068406 3 SCREW HHC M12-1.75 X 60 G10.9
19 072878 1 KEY SQ 3/8 X 3-1/4 STEEL
20 087272 1 ASSY EXCITER 2.00" STK
21 068405C 1 EXITER FIELD 2" LG SPD CONN
22 092950 1 COLLAR SLIP FIT 390 MM
25 090063 1 BRIDGE SUPPORT DIODE 15"
26 090152 1 ASSY BRIDGE RECTIFIER
27 023365 3 WASHER SHAKEPROOF INT #8
28 033143 2 SCREW HHM #8-32 X 7/8
29 090064 1 CAP END ROTOR 390MM
30 083485 2 PLATE NUT
31 031980 2 TIE WRAP UL 14.6 X .14 NATL
32 083401 1 BRACKET-STATOR WIRE
33 042561 1 CLAMP HOSE #36 1.88-2.7
34 033212 2 SCREW HHC 5/16-18 X 1-1/4 G5
35 083549 1 SLEEVE RUBBER
40 0A4089 1 ASSY SCROLL 390 SAE
KIT PARTS I/N'S: 41 THRU 49 (INCLUDED IN I/N 40)
41 0A2491 2 SHROUD ALT SHEET METAL
42 0A2497 2 SCREEN SHROUD SAE
43 0A2496 2 BRKT TENSIONER SAE SCROLL
44 056326 8.4 FT. TRIM VINYL BLACK 1/8 GP
45 022097 6 WASHER LOCK M6-1/4
46 022473 6 WASHER FLAT 1/4-M6 ZINC
47 045757 2 SCREW HHC M6-1.0 X 25 G8.8
48 047411 4 SCREW HHC M6-1.0 X 16 G8.8
49 0A2110 14 SCREW SWAGE 1/4-20 X 1/2 ZYC

*ROTOR REPLACEMENT PART

REVISION: K-2886-K
DATE: 5/21/15

Page 2 of 2



116€40 ‘# DONIMV I 740 1d9Vd 80/67/8 ‘ALVA
/9 SSTTHSNYE TdD MYOEL 8 004 18°9 HINLTY [-6L0¢"H ‘NOISTATA
‘MHAIA dHAO1TdXd

"LAN NILHOIL ANV NUNL ¥/€ OL ¢/}
440 XOv4d N3HL HVIO ONIH HLIM 3aviA SI
JOVINOD TLNN HOSN3S NI Av3adHHL

310N

"INJWLSNrayv SIHL DNIENA INIDNI 31VY10H LON 0d wN\V\/@
:NOILNVD /n@

"(Z12€1-1) ANNOdNOD DNMOOT AvIHHL
3SN ANV 97/14 ¥2 OL 1# INT1l 3NDHOL

‘310N

V 411099



EXPLODED VIEW: ALTNTR 6.8L 100 & 130KW CPL BRUSHLESS GEARBOX

DRAWING #: 0F3577

APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION
1 055173 6 SCREW HHC M8-1.25 X 20 G10.9
2 022129 6 WASHER LOCK M8-5/16
4 0E2747A 1 FAN SAE ALTERNATOR (G/B)
5 0A3870 1 KEY SQ 3/8 X 1-9/16 STEEL
6 0A3009 1 HUB DRIVE 390 SAE GB
7 0F5564D 1 RTR 390 100KB3 GB SAE TECHUM
0F5563D 1 RTR 390 130KB4 GB SAE TECHUM
0A3881D 1 RTR 390 80GB BR BRLSS
0A3881B 1 RTR 390 80GB 1P BRLSS
0A3882B 1 RTR 390 100GB 1P BRLSS
0A3883B 1 RTR 390 125GB 1P BRLSS
8 052624 1 BEARING BALL 6212 SEALED
9 0A5580 4 SCREW HHC M14-2.0 X 140 G8.8
10 0A1633 4 WASHER 390 SAE ALT.
1 0F7024J 1 STR-390-80LB3 SAE
O0F7351 1 STR 390 130 GB4 CPL
O0F7349 1 STR 390 80 AB3 CPL
O0F7348 1 STR 390 100 AB3 CPL
0F7350 1 STR 390 130 AB4 CPL
0F7024D 1 ASSY STR 390 80KB3 SAE
12 068113 1 CARRIER REAR BRG 15"
13 022392 2 PIN DOWEL 1/2 X 1-1/4
14 043123 4 WASHER LOCK M14
15 051779 4 NUT HEX M14-2.0 G8 YEL CHR
16 052259 2 WASHER FLAT M12
17 051769 3 WASHER LOCK M12
18 068406 3 SCREW HHC M12-1.75 X 60 G10.9
19 072878 1 KEY SQ 3/8 X 3-1/4 STEEL
20 087272 1 ASSY EXCITER 2.00" STK
21 068405C 1 EXITER FIELD 2" LG SPD CONN
22 092950 1 COLLAR SLIP FIT 390 MM
25 090063 1 BRIDGE SUPPORT DIODE 15"
26 090152 1 ASSY BRIDGE RECTIFIER
27 023365 3 WASHER SHAKEPROOF INT #8
28 033143 2 SCREW HHM #8-32 X 7/8
29 090064 1 CAP END ROTOR 390MM
30 083485 2 PLATE NUT
3 031980 2 TIE WRAP UL 14.6 X .14 NATL
32 083401 1 BRACKET-STATOR WIRE
33 042561 1 CLAMP HOSE #36 1.88-2.7
34 033212 2 SCREW HHC 5/16-18 X 1-1/4 G5
35 083549 1 SLEEVE RUBBER
40 0A4089 1 ASSY SCROLL 390 SAE
KIT PARTS IIN’S: 41 THRU 49 (INCLUDED IN I/N 40)
4 0A2491 2 SHROUD ALT SHEET METAL
42 0A2497 2 SCREEN SHROUD SAE
43 0A2496 2 BRKT TENSIONER SAE SCROLL
44 056326 8.4FT. TRIM VINYL BLACK 1/8 GP
45 022307 6 WASHER LOCK M6-1/4
46 022473 6 WASHER FLAT 1/4-M6 ZINC
47 045757 2 SCREW HHC M6-1.0 X 25 G8.8
48 047411 4 SCREW HHC M6-1.0 X 16 G8.8
49 0A2110 14 SCREW SWAGE 1/4-20 X 1/2ZYC

REVISION: H-3079-J
DATE: 8/29/08

*ROTOR REPLACEMENT PART

GROUP A

PAGE2 OF 2



